< ¥ Mayako

“ 1 PROTGYY

Instruction manual ?i Version 5.0



NOTE
u Short and long front shock ends included in Kit.
Use short shock end for regional Kit base setup
ATTENTION
Put a small amount
R g

of shock oil onto
RS ol

Use Oring grease
or silicone oil
to lubricate orings

MmyBO142

MYBO133

2.6x6x0.5

/ / [ 4
(@ 74 B, Short MYB0137-01

Long MYBO137

Check Orings and '
m

MYBO136
' Insert the Oring MyYB01235
S o —— m ||inside the spring /
collar ﬂ %
OPTIONS Normal oil for 20deg is.
MYHOO39 MYHOOO6 MYBO0142-01 Long shock shaft 5x1.5/5x1.5 - 600/450
MYBO171 Piston 5x1,5 6x1.3/6x1.4 - 500/450
MYBO172 Piston 6x1,3 7x1.3/7x1.4 - 550/550
@ H & MYB0174 Piston 8x1,3 8x1.2/8x1.3 - 550/500

MYBO176 Piston 7x1,3
SHIM X2 NYLOCK NUT %2 MYBO177 Piston 7x1,4

MYBO173 Piston 8x1,2
2.5x6x0.5 ma.5 MYBO175 Piston blank




Eqml|l 'l STEP O1 BAGA - Front shocks

SHOCK OIL .
M2xa AT 20°C F

Piston CST 6
5x1.5 600
6x1.3 500
7%X1.3 550

8x1.2 550
' Push the Oring Below 15°C
| into he shock ca
ATTENTION P Adjust 50 cst thinner

Above 25°C
Adjust 50 cst thicker

°

Fill up with
6 silicone oil

HOW TO BLEED YOUR SHOCK

1. Fill up the shock with silicone oil.
2. Fully extend the shock rod.

3. Move the shock slowly up and
down to let all air bubbles out.

4. Apply the cap and fully close
(do not ovetighten and do not
use any tool to close it).

5. Push slowly the shock shaft all
the way in to let all bubbles come
out of the hole in the shock cap.

6. With the shock shaft all the way
in, assemble the screw in the
shock cap.

MYHOOZ26

N\

O] ==

SCREW

M2xa | %




FRONT SHOCK

LENGTH
Measure the shock
length fully extended

ATTENTION

OPTIONS
Progressive
MYBO0146-654 Black
MYBO0146-704 Grey
MYB146-754 Silver

Linear

MYBO0144-85 Black
MYBO0144-875 Grey
MYBO0144-90 Silver

MYBO131

ATTENTION

NOTE ON MiYB0O141

Shorten shock boot by 5mm for
front shocks

MmYBO141

BO140

&
~\.‘Q’
Y
~, Ve > ey,
Q
P NS
/ / e
[ ) )
|




NYLON LOCK
NUT M2.5

Use Oring grease
or silicone oil
to lubricate orings

ORING GREASE

Check Orings and
spacers position
MmyYBO143
— T
MYHOOO6
MYHOO39
©] ©f
SHIM NYLOCK NUT
25x6x0.5 <% M2.5 xe

. Put a small amount
N of shock oil onto
the shock shaft

MmyBO134

/ MYBOl134

Short MYBO137-01

MYBO130ALU

Long MM\YBO137
' Insert the Oring NIYBOISS
= inside the spring
collar ﬂ
OPTIONS

MYBO176 Piston 7x1,3
MYBO171 Piston 5x1,5
MYBO172 Piston 6x1,3
MYBO174 Piston 8x1,3
MYBO177 Piston 7x1,4
MYBO173 Piston 8x1,2
MYBO175 Piston blank




Eqam|l 'Vl STEP O1 BAGA - Rear shocks

SHOCK OIL .
M2xa AT 20°C F

Piston CST 6
5x1.5 450
6x1.3 450
7%X1.3 550
8x1.2 500

Below 15°C
Adjust 50 cst thinner

Push the Oring
into he shock cap

ATTENTION

Above 25°C
Adjust 50 cst thicker

°

Fill up with
6 silicone oil

HOW TO BLEED YOUR SHOCK

1. Fill up the shock with silicone oil.
2. Fully extend the shock rod.

3. Move the shock slowly up and
down to let all air bubbles out.

4. Apply the cap and fully close
(do not ovetighten and do not
use any tool to close it).

5. Push slowly the shock shaft all
the way in to let all bubbles come
out of the hole in the shock cap.

6. With the shock shaft all the way
in, assemble the screw in the
shock cap.

MYHOO026

\

O] ==

SCREW

M2xa | <%




REAR SHOCK

eeeeeeeeeeeeeeeee

0000000
Progressive Linear




saGlUICCN STEP 02 [sacs:centrediferental
[ ] [ ] [ ]
Put grease — u Put grease u Put grease u Put grease

MYBO114 i

| 6X11.5x0.2
8.5x1.5

MyYBO111-49 > 5y11.8
XL 6x11.5x0.2
OPTIONS
MYBO111-47 47t
MYBO0111-48 48t 8.5x1.5
LW MYBO111-48LW 48t
MYBO111-49 49t MYBO117 8x16x5
LW MYBO111-4SLW 49t MYBO0118
MmyBO119
MYoo040
185 \
MYO0167 Q @ ‘
C
BEARING PIN [y> SHIM [, 4

8X16X5 2x11.8 6x11.5x0.2



7‘\’:||Mayako STEP 02 BAGB-Centre differential

OPTIONS
MYBO121ALU Cross Pins Alu

3.6x12x0.2

MYBO0O114 / @@

3.6x12x0.2

3.6x12x0.2 3.6x12x0.2

MYHOO41

)

SHIM
z6x12x0.2 2

ATTENTION

HOW MUCH OIL?

If you don’t have a scale

Fill the center differential with
silicone oil 1mm above the crosspin.
Do not overfill.

If you have a scale.

Use a digital scale to measure
the exact amount of oil in the
differential.

Quantity of oil for centre diff is 6 gfr.

7000cst. easy
10000cst. more drive

I

Vil‘ \

[
,/i;/‘

MYHOO14

™~
© I

SCREW [y g4
M3x12




STEPO2 sacs-Frontareardiferential
PUt grease 1 Put grease PLIt grease PLIt grease

uuuuuuuuuu

MmyBol114

MyYBO115
6x11.5x0.2

MYBO113-45 8.5x1.5

25x11.8 6X11.5x0.2
MYBO116 SX16X5
MYBO119
MY0040
OPTIONS MYO0167 \
MYBO113-43 43t
MYBO113-45 45t )
LW MYBO0O113-45LW 45t
BEARING [, > PIN [y SHIM <4
8X16X5 2x11.8 6x11.5x0.2




Eqaml|| 'Vl STEP O2 BAGE- Front & rear differential

OPTION
MYBO121ALU Cross Pins Alu

3.6x12x0.2

MmyBoOl114

MYHOOA41

O

SHIM
3.6x12x0.2

3.6x12x0.2

3.6x12x0.2

a1

HOW MUCH OIL?

If vou don’t have a scale
Fill the front or rear differential with

silicone oil Lmm above the crosspin.

Do not overfill.

If vou have a scale.

Use a digital scale to measure
the exact amount of oil in the
differential.

Quantity of oil for front or rear
differential is 2.7 gr each.

FRONT 10000cst
REAR 5000cst

3x10

MYHOO13

~—
© I—
SCREW
m3x1i0 4



MmyBO122

MmyBO1l12-14

Leave a small gap to make it turn free

OPTIONS
MYB0120 Dogbone outdri HivEoLes
ogbone outdrive
MYBO0120-79 79mm dogbone U WivHoos
MYBO166MXP MXP Bearings BEARING |, > M5x4  x1
6X13x5




©
N
o
2]
~
=

MYHOO30

MmyBoO28

BAG C- Front gearbox

et

STEP 03

MYB0OO026-01 High or low spacer s

OPTION

3
)
O
=
U
S
Iy



Eqaum|| V"l STEP 04 BAGC-Frontarms

OPTION
MYBOO35CF CF braces

<

- = — l\|l|2x8\ .
I —M2x8 — = — M2x8
\ 9
N T 1/
B =

— L O\\C

MmyYyBOO34

MYB0010 — (5) [

SCREW
maxg  *%°

MAKE L=R

ATTENTION

ASSEMBLY NOTE

insert driver from bottom of
arm to thread droop screw

MYBO148




eIV W STEP O5 BAGC-Front end assembly

®
O
O

®

OPTIONS

MYBOO26CF CF Spacer set
MYBOO25TI Tl Gearbox screws
MYBOO26-01 High or low spacer set

Tighten fully. If arms
are stiff to rotate,

TTTTTTTTT loosen until smooth

LONG SCREW
68mm
‘ MYBOO26
LONG SCREW
68mm
MYBOO25 MYH\OOO? MYB0O032-01
ﬂ ) ©C
LONG SCREW |y > NYLOCK NUT [y > PIN | x2

68mm M3




UPPER LINKS

N
X
n
m_ W5
2| &3
\11
: — 02
© "
>
n (o]
m o
=~ N
n J X
! : :
M
I Ll X
a > RZJ
= S n<
- ©
LL
1
~
W]
W -
+ M X
o 0
T o— =ge
g m L
o s mm
(©
Ty
(@)
o o o
i - a
= P 8— 29
o2 > w
n G2 s MRW
e s=0
o BEE 0 OR4
L4 OWh (@]
FWno () o
S BRTE 2
o w3 Z
0w
= BEEE N
r R % Js
> > > M
B 8sss e ? m
14 >, s




Ea=|" .l STEP O5 BAGD +OPA2- Front end assembly UPPER LINKS
NOTE MYBO129ALU
H Do not overtighten Mm3x3 —&
on M3x3 grub X

|
@ @
Q

QA /
— ——— MYBO130ALU

o | ®
)

THREAD LOCK

— M3x14

MmyBO126

|
o @

v “—“7' - >
. 2 R
@ Insert the roll bar
M3x3 THREAD LOCK . 7 before assembling Before attatching
_— @ memme bearings and collets n the roll bar to the links,
EY) N

M3x3 = Make sure it moves freely

OPTION MYHOO023 MYHOOO3 MmyBO170
Adjustable roll links MYB0127-01 !
Link turnbuckle screw MYB0128 for

MYBO0124-21 2,1 ) | ‘ ﬂ]
MYB0124-22 2,2 D: (]

MYBO0124-23 2,3

MYB0124-24 2,4 M3x14 | x2 M3x3 x4 FLANEE_;’X%E?R'NG X2




7‘\’:I|Mayako STEP O5 BAGD-Front end assembly UPPER ARMS

MmyBOl154 ——
MYHOOO?7

Mm3x10 ‘
M3x10 ‘
MYBOO31-2
MYBOO26
/Q 6 N\ ) o~ = T ‘
Mm3x12 — 6:? 1l S R = ‘-‘:‘.:‘.,'
M3x15 — Q* ,
M3x15—‘
Put grease
“ Note direction.
MYBOOO6
MYHOO030 MYHOO013 MYHOO031 MYHOO015
OPTION | | | |

MYBO154CF CF Tower
MYBOOZ26CF CF Spacer set (Il: @ @ D: @ (ll]: @ D:
MYBO0O026-01 High or low spacer set
SCREW X2 SCREW x1 SCREW X2 SCREW X2
M3x10 M3x10 M3x12 M3x15




STEP 05 BAG D - Front end assembly

3
)
O
=
U
S
Iy



{)

UPPER LINKS

X2

e e =) MYBOO17

M3x12

©

MmyBOoO14
|

M3x12
1=7
j%

X1

M3x10

© =

MmyBOO13
|

STEP 05 BAG D - Front end assembly

— M3x10
=
d
o
e

[ O  ommQ ’
MYBOOO?

MYBOO17CF CF Steering plate
MYBOOOS8 2mm spacer set

OPTIONS

3
)
O
=
U
S
Iy




E4a ='W STEP O5 BAGD +BAGOPC1 - Front upper links UPPER LINKS

1 m
74 MAKE L=R
) J,
/

MYBOO68

MYBOO62

NOTE THE ORIENTATION
The marking on the turnbuckle is on the end with normal thread. @
Place them all on the same side so you adjl_lst all turnbuckles % MYBOO70ALU
el in the same direction.
)
=’

OPTION
MYBOOG68TI Tl Turnbuckels




Note direction

UPPER LINKS

MYHOOZ22
—
M3x12 x2

Note direction

ATTENTION

STEP O5 BAGD+0OPC1-Frontendassembly

3
)
O
=
U
S
Iy



E4a= 1"V STEP OS5 BAGD - Front upper arm assembly UPPER ARMS

M3x8

— MYBO156

OPT MYBOO70ALU MYBO160

(0 amo] |= |
‘ O ommQO ’QQ? ﬂ—nnleo @O\
| a

MYBOOO?

MYBO161

- Fron't end assembly MYBOO63

11,5mm in front with middle hole
S —

<
<«

\ 4

MmYHOO12 MYHOO13
OPTION ‘ ‘
MYBO156CF CF Steering plate
MYBOO0OOS8 2mm spacer set DZI @ D: @
MYBO161TI Tl Turnbuckle
SCREW X1 SCREW X2
M3x8 M3x10




MYBOO031-02

UPPER ARMS

MYBO163F

MYH(|)013
= ©
MHa0 | X2

Ea=||" - "W STEP OS5 BAGD- Front end assembly




Ea=|l"\.'W STEP O6 BAGE+BAGOPD1 - Front hubs and CVDs

MYBOO56

MYBOO53 /
‘ n n MAKE L=R

THREAD LOCK

ﬁ— M3x8
M3x8 ——
NWBOOSG\\\\ :ZZng? x //////,NWBooaamm
ol
o e S 2.5x16.8
), ,

. There will be slight resistance to

turning when the bearings are
new. This is normal.

13x19x "~ @L
9xa ~ Q)\
/(9

MYB0OO0OA4as8
OPTIONS ‘
MYB0044-01 Knuckle plate 1 (long) - 8x16x5
MYBOOA42A KPI-1 Left knuckle Afther you tighten M5X4 grubscrew: ‘
mzsggz:ﬁaiig Sigrll_t l;tntjcklekl 1. If the axle birds, add 8x10x0.1mm shim at M5xa
- -0, e nuckie H HE
MYB0043-01 KPI-0,5 Right knuckle location 1 until it t“rF‘S free. .
MYBOOA1A KPI-O Left or Right knuckle 2. If the axle moves axially, add 13x16x0.1mm shim MYBOO59
MYBO0O059-01 4mm Hexes at location 1 in the knuckle, behind the 8x16x5
MYBO0059-02 6mm Hexes ATTENTION bearning until fit is perfect.
‘ D MYBOOG61 MYHOOO5 MYHOO029
@ ‘ —— ] I—
SHIM x4 SHIM x4 BEARING |y > BEARING |y> PIN X2 M5Xx4 | x2 SCREW |ya

8x12x0.1 10x8x0.1 13x19x4 8x16x5 2.5x16.8 M3x8




STEPO6 eace-Fomtnwskio

MBYO00A49 shim position used to
adjust knuckle position

Knuckle position MYBOOA46 - King pins

Top Short top, long bottom MYBOOAE—=)  e— Long MAKE L=R
Middle Short top, short bottom

Bottom Long top, short bottom

MYB0O045-01 preassembled.
Ensure they are fully pressed into
mer® the knuckle

=D
@ > MYBOOA4as

o5

THREAD LOCK Short — MMYB00A45-01

.—
MYB0O046 — . The knuckles should have slight

resistance to movement when
new but should not be tight.

OPTIONS MYHOOO4

MYBO0039-04 KPI-0 Caster 0,5 left
MYB0040-04 KPI-0 Caster 0,5 right
MYBOO39 KPI-O Caster 1 left o0
MYBO00A40 KPI-0 Caster 1 right

MYBO0039-01 KPI-O Caster 2 left
MYB0040-01 KPI-0 Caster 2 right Maxa | x2
MYBO0045-01 Steel knuckle bushings




Eqamll 'V M STEP O6 BAGE- Front hubs KPI1

MYBO0O46 — — Long

MYB0O045-01 preassembled.
Ensure they are fully pressed into
the knuckle

ATTENTION

maxa— ©)) I %— MYB0OO045-01

THREAD LOCK

— MYB0O045-01
MYB0O047 —
The knuckles should have slight
._

Short . resistance to movement when
T mmm® New but should not be tight.

OPTIONS

MYBO0039-05 KPI-1 Caster 0,5 left MYHOOO04
MYB0040-05 KPI-1 Caster 0,5 right

MYB0039-02 KPI-1 Caster 1 left

MYB0040-02 KPI-1 Caster 1 right

MYB0039-03 KPI-1 Caster 2 left L]
MYB040-03 KPI-1 Caster 2 right

MYB0045-01 Steel knuckle bushings Max4a  x2
MYB0O0A47 KPI-1 Steel lower kingpins




Eqam|| 'V W STEP O6 BAGE - Front hubs assembly

Ensure hub rotates smoothly.
Do not overtighten M4dx4

~~~~~~~~ grub screw

M3xl14

C%/L __—MYHOOA47
A =
A

UPPER LINKS

MYHOO047

MYBOO38

D
MYHOOO4 MYHOO0Z23
l l
N —
Maxa | x2 M3x14 x2

Note direction.

ATTENTION

MYHOOO?

o8

NYLOCK NUT [,
M3




7‘\’:I|Mayako STEP O6 BAGE-Front hubs assembly UPPER ARMS

Do not overtighten Max4
grub screw

E Ensure hub rotates smoothly. MYHOOA4?

\
\
©
\
\
(=)
N
LU
W\
&
WL

Q) © MYBOO38

Note direction.

Mmaxa MYBOO38

MYHOO0O04 MYHO0023 MYHOO0O07?
| | |

O — 0O ©a

MAX4 | X2 M3x14 | x2 NYLOCKNUT | >

M3




gl 'Vl STEP O7 BAGA - Shocks install UPPER LINKS

/\ M3x25
/@

Assemble the parts on the tower now
NNNNNNNN even if you attach the shocks later.

. It may be easier to attach the shocks last.

& /\\\‘ - 6;\.
FLANGED // D
NYLOCK NUT ) INNG ¢
L3 Y O Ee
" /y//? N

v/‘.}\ ) VANV ‘
A

FLANGED
‘ NYLOCK NUT

M3x22 s
REVERSE
THREAD

MYHO009 MYHOO33 MYHOO33
|
5 B | |
FLANGED NYLOCK |, SCREW [y SCREW -

NUT M3 M3x22 M3x22 REVERSE




gl 'Vl STEP O7 BAGA - Shocks install UPPER ARMS

It may be easier to attach the shocks last.
Assemble the parts on the tower now

uuuuuuuu even if you attach the shocks later.

NYLOCK NUT

g
A
Y =
Q! > > Za g\ P
AD \\\‘\\ I\ i “
< > < q
L Q
FLANGED ) /$ : ‘
g

M3x22

REVERSE
THREAD

MYHOO33 MYHOO34 MYHOO24
E—7D @© E——7D @© [] 1 ©
FLANGED NYLOCK |y> SCREW |,q SCREW <1 SCREW |,

NUT M3 M3x22 M3x22 REVERSE M3x25 m



Eai=I" W STEP O7 BAGE- Front end overview

———MYBO0149-1

SHORT VS LONG SHOCK BALL ENDS
H Use short ball ends with 1 or 2 dots insert. — MYBO149-2

e Use long ball ends with 2 or 3 dots insert.

—\YBO0149-3




MmyBO123

11lmm

MmyBO112-14

Leave a small gap to make it turn free

MYBOOOS

MYBO166 MYHOOO5

OPTIONS

MYBO112-13 13t

MYBO0120 Dogbone outdrive

MYBO0120-112 112mm dogbone H:ﬂ

MY0120-116 116mm dogbone
MYBO166MXP MXP Bearings BEARING |, > M5x4

6Xx13x5

X1




(ve)
o
o
Ly
-
wn

<¥3|Mayako




Eqa=||" Bl STEP O9 BAGF-Reararms

MAKE L=R

-
MmyBO0148 — -

MYH0010

OPTION |

MYBOO37CF CF braces @ D:I
SCREW |,

M2x8




S =IL" -l STEP 10 BAGF- Rear end assembly

OPTIONS

MYBOOZ26CF CF Spacer set
MYBOO25TI Tl Gearbox screws
MYBO0O026-01 High or low spacer set
MYBO0OO030-02 D-block 52
MYBO0OO030-01 D-block 53

Tighten fully. If arms are stiff to
rotate, loosen until smooth

MYBOO26

LONG SCREW

MYBOO31
MYBOO30

D - BLOCK
LONG SCREW
68mm

MYBOO25 MmyYyBOOO? MYBOO32

| |
[ | ©¢ — -

LONG SCREW X2 NYLOCK NUT X2 PIN
68mm M3 60.5mm




Sa= | o) M STEP 10 BAGF-Wingassembly

MmyBO152

Use a reamer to drill holes in the wing using marks \

AAAAAAA engraved on the bottom of the wing.

OPTION
MYBO152-01 Wing 2,0




Eqas|' VM STEP 10 BAGG- Wing assembly

MYHOO13

|
© =

SCREW
m3x10 ¢

M3x10
MYB0O152 — <&

MYBOOOS5

MYHOO0O?7

|
©r

NYLOCK NUT | y>
M3




Ea=l' V- M STEP 10 BAGG+0PC21- Wing mount UPPER LINKS

MYHOO023 MYHOOO?
OPTIONS ‘ ‘
MYBOO16CF CF Rear STD tower
MYBOO016-01CF CF Long link tower — @
MYBOO26CF CF Hight spacer set =
M3x14 X2 NYLOCK NUT X2

M3




Eqa |l 'Vl STEP 10 BAGG +0PC1- Wing mount UPPER ARMS

MYHOO23 MYHOOO?
OPTIONS ‘ . ‘
MYBO155CF CF Rear STD upper arm tower ) ©
MYBOO26CF CF Hight spacer set — = m
M3x14 | x2 NYLOCK NUT X2

M3




Eqm|l VWl STEP 1l BAGF- Rear end assembly UPPER LINKS

Put grease

MYHOO16 MYHOO13 MYHOOO? MYHOO24

| | | |
@I —— ©])m= ©f O [———

SCREW SCREW NYLOCK NUT SCREW
M3x23 | <2 maxio &t M3 xa M3x25 | <2




<¥3 | ' [o)c [ STEP 1l BAGF+O0OPA2-Rear end assembly UPPER ARMS

MYHOO33 = MYBO130ALU

S S / N Z
‘l‘l“\‘rlrr A S — 3
- ~ :' 1/ 2 X
~ \g = b
RN > £ = : £
~ H =~ » R \
% 3 3 == o
M3x3 n ) MYBO12SALU
THREAD LOCK

MYHOO33 MmyBOo170

OPTIONS
Adjustable roll links MYB0127-01 | | I[I
Link turnbuckle screw MYB0O128
MYB0125.23 2,4 T © oQ
MYB0125-25 2,5

MYBO0125-26 2,6 SCREW X2 M3x3 | xa FLAN(;)EE)X%E?RING X2

MYB0125-27 2,7 M3x21




Eqm|l VWl STEP 1l BAGF- Rear end assembly UPPER LINKS

MYBOO13

MYHOO024




Eam||TCV W STEP11l BAGF+OPC1-Rearupperlinkassembly UPPER LINKS

MYBOOG63

MAKE L=R

MmyYBOoO68

MmyBOO62

O
MYBOO70ALU
NOTE THE ORIENTATION
The marking on the turnbuckle is on the end with normal thread.
Place themall on the same side so you adjust all turnbuckles
LIENEY in the same direction.

-34.0mm

OPTION
MYBOOG68TI Tl Turnbuckle




<3 | Ve ¢l STEP 1l BAGF-Rear end assembly UPPER LINKS

()

THREAD LOCK

JUOUUULL




Ea ="V W STEP11l BAGF- Rear upper arms assembly UPPER ARMS

MAKE L=R

MmyBO160

MYBOO71ALU

/
2\ 17,5mm with hub
@ outer upper hole
\ Q p N r
Z =T - C\ N ..E"\ )

OPTIONS
MYBO162TI Tl Turnbuckle




Eaum|| YVl STEP 1l BAGF- Rear end assembly UPPER ARMS

" MYB0163R

Q. Ny

)
>
K 4
6
THREAD LOCK

MYHOO024 MYHOO13 MYHOO30
| | |
[ © — © = ©
SCREW SCREW SCREW

Mm3xzs |1 M3x10 |2 max1z & E



STEP12 |sAcF-Reartubs

MYBOO52

There will be slight resistance to
turning when the bearings are
mEm® new. This is normal.

MmYyBOO4as8

MAKE L=R

\\
|
|
|
|

2.5x16.8 — /

MYBOO61

8x16x5
MYBOOS50 MmyYyB0OO04s8-2
MYBOOSS THREAD LOCK
OPTIONS MYHOO0O5
MYB0O052-01 S4mm universals +18
MYBOO58 CVD shafts kit 100mm MYBO167 ——— Q |
MYB0O048-01 CVD Rear crushwasher
MYBO0OO059-01 4mm Hexes @ D
MYBOO59-026mm Hexes
MYBOO50-01 Alu rear hub BEARING X2 M5x4 x1
MYBOO050-02 Inserts for rear hub 8x16ex5




7’\7:I|Mayako STEP 12 BAGF-Rear hubs install UPPER LINKS

Ensure hub rotates smoothly.
H Do not overtighten M\dx4 grub

O screw or N\3 nut

~
N

€

— [ 'f\\ M ” \
MYBO0O033-01 @4 )

MYHOO16 MYHOO0O0?
| |
— @ O
SCREW X2 NYLOCK NUT X2

M3x22 3




UPPER ARMS

X2

MYHOOO?
|
©4
NYLOCK NUT
M3

S
)
£
= ., © 3
n =
= 8
£ -
S > w
(] =] Gx 9
34\ nS
(18
L)
g
11]
N
o _ e
o AR
T -
#@0 = 4\,-
: %

\@

o

e

Ensure hub rotates smoothly.
MmyBOO49S

Do not overtighten M\dx4 grub

I screw or M3 nut

Note direction.
N

3
)
O
=
U
S
Iy



<V | \[[e}e [ STEP 12 BAGG-Rear shocks assembly UPPER LINKS

H use middle shock
_= | position hole on the tower

AN AN ———

> A " N\ Vv ) ZI’
A i //\b \P‘!““@
"'\'. g7 ll"/f)\; i
\‘"... < ‘6‘: : —<

REVERSE
THREAD

MYB0O149-02

M3x23

It may be easier to attach the shocks last.
Assemble the parts on the tower now

mrw even if you attach the shocks later.

MYHOO024 MYHOO33 MYHOOO0S

o B
SCREW 2 SCREW  [y>|  FLANGEDNUT [y2
M3x25 M3x23 M3




<V | \[[e}e [ STEP 12 BAGG-Rear shocks assembly UPPER ARMNS

H use middle shock
position hole on the tower

uuuuuuuu

V)i Qi
MYBO138 eSS Ryr~=
|\

MyBO139 \

\ \

——)
T }3
A

(\(g’.i,u- (0

\‘

REVERSE
THREAD

N e \ & /) <2 lp T

A1

S

f1| s
a

Z—

MmYBO149-02

M3x23

ATTENTION

It may be easier to attach the shocks last.
Assemble the parts on the tower now
even if you attach the shocks later.

MYHOO24 MYHOO33 MYHOOO0S

SCREW SCREW FLANGED NUT
X2 X2
M3x25 M3x23 M3

X2




7’\’:||M0yako STEP 13 BAGI-Centre group mount

MYBO0109 M3x10 —ﬁ

5x8x2.5 /
MYBO170 \ / \
/@%

l MYBO110
Mmaxs

H Ensure differential can rotate smoothly.
—— DO NOt overtighten

MmyBO109

MmyBO110 \ -

M3x30 ——
M3x30 ——
MYHOO017 MYHOO013 MYHOO030 MYHOO035
| | | |
jm — ©  ® ¢ ' ©
SCREW [, 5 SCREW [ SCREW [ SCREW [, 5

Max8 M3x10 M3x10 M3x25




7’\’:||M0yako STEP 13 BAGI-Centre group mount

H MYBO1O5ALU lever height to be set suit
throttle servo height ——— WMYBO1O5ALU

ATTENTION

Tighten the brake pad bolt fully (including

MYB0106 tube) to set the correct brake pad gap

nnnnnnn

MYBO10S

MYHOOO3

|
o0

M3x3 x2




<Y | [} [ STEP 14 BAGJ-Servosaver

6X10X3 — %T

MmyBOO22

ey
=3

ma2x8 @—

MYBOO021

@
o
THREAD LOCK

=

@ —— MYBOO1SALU z @

MYBOO25

[ —]

SCREW
M2x8

X1

TTTTTTT ION

NO servo saver option
for a more precise
steering feel.

6x10x3
MYHOO14 MYBOO69
SCREW BEARING
M3x12 | <€ 6x10x3 | X4




Eqaum|l V'l STEP15 BAGK- Chassis assembly

M3x6
* Aot m3xe — T

MmyBOOO4

MYHOO11 MYHOO28
| |

D © (mYC)

SCREW % SCREW 4

M3x6 M3x6




Eqaum|| V"l STEP 16  BAGK- Chassis assembly




Eqaum|l VW STEP 16 BAGK- Chassis assembly UPPER LINKS

H MYBOO014-01 is provided at 3 thicknesses.
NNNNNNNN This must be adjusted along with MYBOO10 to set rear diff height

THREAD LOCK

D pag. 39

,»‘ A. /. \/\;‘ \ \ g ) . -
ﬁ — =
® = | \
, }pag. a2 {l//é;w ——— MYB0002-02
_ T il I
=

T L]
MYB0002-01 . <= i | il \ ﬂ—delG Il ﬂ ﬂﬂ— Max20

Max20 —ﬂ ﬂ ﬂ ﬂ Max16 "\ maxie
Max10-s
MYHOO19 MYHOO19 MYHOO0O02 MYHOO13
OPTIONS MAx10 |
MYBO0O014 Omm spacer for chassi braces
MYBO0O014-01 1mm spacer for chassi braces
MYBO0O014-02 2mm spacer for chassi braces [[:l D: @
MYBOO11 2mm spacer for rear gearbox .
MYBOOOS8 2mm spacer for front gearbox Special SCREW

x4

X2
Screw M3x10




Edagm| | \[e)\7e M STEP 16 BAGK - Chassis assembly UPPER ARMS

H MYB0OO014-01 is provided at 3 thicknesses.
NNNNNNNN This must be adjusted along with MYBOO10 to set rear diff height

59
H\I‘
)i

myHooos [,

) pag. 39

]
MYB0007 — — =

AN i~ , (C 7 / =
MYBOOO3 = — — — ) = -
S = J
, D pag. a2 {/ ——— MYB0002-02
_ T g
=

i——

e ' QL“ l \ l \ |—l\lltlxlt-_': | \ ﬂ — M4 x20
i T was 2120 iyl 1p L0

_ N MAax16
naxzo MAX10-S

MYHOO19 MYHOO19 MYHOOOZ2 MYHOO13
OPTIONS
MYBO0O014 Omm spacer for chassi braces Max10

MYBO0014-01 1mm spacer for chassi braces ‘ | — |
MYBO0O014-02 2mm spacer for chassi braces 393 :I D:| @
MYBOO11 2mm spacer for rear gearbox ~

MYBOOOS8 2mm spacer for front gearbox SCREW SCREW Special SCREW

Max20 =4 maxis 2 Screw | X4 M3x10 X8




<¥3 | \[e)Ve M STEP 17 BAGL -Steering links

MmYyBOO64 m
@
MYBOO69 MAKE L=R
D~
Y,

MYBOOG65

MYBOOOZ7ALU @

Place themall on the same side so you adjust all turnbuckles
moue® in the same direction.

@
NOTE THE ORIENTATION
u The marking on the turnbuckle is on the end with normal thread.
El

MYBOOO7ALU
40.5mm

OPTION
MYBOOG69TI Tl Turnbuckel




7‘\’:I|Mayako STEP 17 BAGL-Steeringlinks UPPER LINKS

oy
\_\\\

MYHOO4

Note direction.

-----

MmyBO164

Note direction.

MYHOO16 MYHOOO?
| |
—— (@ i
SCREW %4 NYLOCK NUT x4

M3x23 M3




Eqm|l VW'l STEP 17 BAGL-Steering links UPPER ARMS

)/
7
MYHOO38
(e)
@)
MYHOO38
Note direction. e
@ D
O3 Q) gba e fA MmyBOl1l64a

== y
/@RQ p@ﬁ
/ Note direction.

MYHOO1l6 MYHOOO?

| |
—— (@ i
SCREW NYLOCK NUT

X4

M3x23 M3 x4




Equm|l VWVl STEP 18 BAGK- Radio tray

MmyBOO89

MYBOO0O94

MYBO0O93

YR = T —— \‘ gz
=\ — oS
PRy

MYHOO10
3 (o > ©
SCREW %A SCREW x1




Eaum|| 'Vl STEP18 BAGM - Radio tray UPPER LINKS

e T :

—— M4ax16
C‘> ————————— MYBOO012
I

—— — NMYBO0O014-01

MmyB0O14 MYHOO3?7 MYHOO0O?
OPTIONS | | |
MYB0OO014 Omm spacer for chassi braces 7~\%
MYBO0O014-01 1mm spacer for chassi braces D: :l @ ‘f @:I]
MYB0O014-02 2mm spacer for chassi braces
SCREW SCREW NYLOCK NUT

x1 x1

M3x12 MAX16 M3 x1




S
z ;
N
s ; &
o . YL
o n o 9 S ' Q
~ < -
- S B >
8 3
©r3
7 X
M WG
2| B
> U
= 0ne
=)
1 O3
o AN 2 3N
= S 4
N s
~ w__ n
M_ A
5 S
g
m
(0]
|
a8
LU
-
n

MYB0014-01 1mm spacer for chassi braces
MYB0014-02 2mm spacer for chassi braces

MYB0OO014 Omm spacer for chassi braces

OPTIONS

3
)
O
=
U
S
Iy



STEP18 |sAcn-Redotay

MYHOO38

ﬁ ﬁ ﬁ ﬁ— M3x12
|
Not Included ﬁ

c=
—= ——  MYBOO095

|
L
e — MYBOOS89 SE
I i | =
|
M3x10—— ﬁ L |
? T=)—— MYB0092
i— |
I ﬂ —— M2x8
—T= L
@ MYBOO95
Note direction. |
flats facing away

z® from Servo

o

THREAD LOCK

MYHOO21 MYHOO15 MYHOO31 MYHOO28 MYHOO10

| | | | |
OPTION [ © D:| @  © & © — ©

MYB0OO090-01 Throttle servo holder Long

SCREW SCREW SCREW SCREW SCREW
m3x10 3 m3x1s X4 m3x12 X4 M3xs X2 m2xg L




Sa =" 'C B STEP 18 BAGM- Radiotray

»

— MAax8

Shims can be added

to raise the servos

from the chassis as
AT

LE® needed.
1-2mm clearance
is suggested.

; il @

|
A1
]
THREAD LOCK E OO
8 —

MAax

MYHOO17
)= J—
SCREW <2 SCREW X2

Max8 Max10




BAG N - Radio tray

STEP 18

3
)
O
=
U
S
Iy

mMmyYyBOO9?

Not Included

BATTERY
I

MYBOO09S?

MYBOOS6

Not Included ——— | RECEIVER

ATTENTION

G:Il@

SCREW

x1



STEP 18 BAGN - Radiotray

<¥3|Mayako



STEP19 sAcP-cCutchassembly

ﬁ — M3x12

Al
—1 @

o~ o=°
\

Position note %%_%

I%: @ ' ﬂ Arrows back = engine back e ~———

= Arrows forward = engine forward ""\

o ~ O

Not Included

VW

MmyBOoO79

Shim as required to allow smooth
rotation with little axial play

MYBO165

MYHOO38

M3x15 @/@QQ 0
. W@(@% MYBOO076

MYHOO38 MYHOO042 MYBOOS8O

OPTIONS MYHOO022 MYHOO15

MYBO0O0?77-01 Lower long left mount | |
MYBO0OO?77 Lower mount left and right

MYBOO?78 Upper mount D: @
MYBO165MXP NXP bearings D: @

MYBO0OO081-09 0,9 springs
MYBO0O081 1,0 springs SCREW SCREW

MYBOO081-011,1 springs M3x12 x4 M3x15 x1




||Vl STEP19 BAGP-Engine mount

Sheet of paper

Special
Screw




Eqm|l 'Vl STEP 20 BAGO- Throttle and steering links

M3x6
| Insert o-ring to groove of the
knurled collar before [HREADIEOCK
threading
ATTENTION
C)\ <|) THREAD LOCK MYB0101 RN M3x3
THREAD LOCK
&) '
MYB0101 - —
=
MYB0101 M3x3 /(s B
| A
MYBO0O103 N \\\\\ \ C
@ )
MYBO103 @ s S
| \ - MYB0104
‘@ NOTE THE ORIENTATION
THREAD LOCK ,(‘l MmyYB0O104a Turnbuckle length is dependent
Ql\ o] ON SEMVO and horn used.
/ \!L 4 Suggested start point of ~21.5mm
S T ‘
MYBO0O101 g
_ \ MYBO1lO5ALU
MYBO10O2ALU /\ MYBO10OZ2ALU MYBO0O103
TN TN TN
® o ® © © ©
23T, 24T 25T, 23T 24T 25T
Q| 2 @] o @l 2
MmyBOoO0O98 MYBO10O MYBOO66
MYHOO28 MYHOOO3
OPTIONS | |
MYBO0O100-25 25t Steering arm alu ( I |
MYB0099-25 25t Throttle arm alu @ Eﬂ @
MYBOOG7TI Tl Servo link SCREW 1
maxe | X M3x3




A G W f
WN / m&*‘?l.ﬂ.ﬂ‘ l»___ il
S T

- \ Y
= \\"/ X \ NN\\MI
\ 74 é.vswwm-uvﬂ\, =
, x [ N g
— U s " /) L W:
) SO/ R AL 4o g
Y > < /4 > -

PNz 24

AFR

. \ n“u. ///
R vz
J J—“ﬂ‘l‘l‘\‘\;uh.;”

A \.\N&Vﬁ\

X1

MYHOO31
I ©

SCREW
M3x12

X2

1)
/

MYHOO029
SCREW
M3x8

= ©

)

~\\ = ‘ ;,\
e
A ; Ji
a@\\ MMy =

jfrrﬁf ¢
(.&%\\\\ W/ /’w

STEP 20 BAG O - Throttle and steering links

2
4
O
=
=
S
Iy

©)
O @ >
) © H




Ea=I"C\V W STEP21 BAGP-Fueltank

I — M3x15

%} — MYHOO038

Q|>

—— MYBOOSS8

> H M3 grommet

uuuuuuuu

MmyBOO86 ——— SSSS ‘

mMmyBOO88 ——

|~
= 1
M4 grommet 1
|
| G\\
| {9 —— m3x5
I G
|
/] =N
|
|
e\l
MYBOO14 & gr@ MYBOOSS
‘ —— MYB 9
MYBOOS85 vEoos
Jdt%
MYHOO015

— © B ©

SCREW 1 SCREW %1
M3x15 M3X5




Eqam|' VW STEP 21 BAGP- Fueltank

ﬁ —— M3x10

| |
1 (0 > ©

SCREW %1 SCREW 1
Max16 M3x10







Eag= V-0 STEP 22  BAGQ-Airfilter




Ea @' VM STEP23 BAaGQ

MYHO150

MYHO153

) (g e
D)) 7 L \‘Q»‘

OPTIONS

MYBO153 STD body
MYBO153LW STD LW body
MYBO153-02 Body 2,0

A
V/ / =]

==

- Bodyshell install

)A / g Zow .
!- -z |

T =

GOOD JOB!






